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1. 9] 2 & (Client)
7] @ ™ (Name) : Shanghai Step Electric Corporation

=

= 2 (Address) @ 3503—3504, CITIC Plaza, No. 858. North Sichuan Road, Shanghai, P.R. China, 200085
2] 8] 2} (Date of Receipt) : 2016. 06. 15

2. N ¥AAA 2 €% (Use of Report) : A& ER 2111 &

3. AN EUYAEE/EZ/AN R (Test Sample)
A & ¥ (Description) : <A 3] 2 7]9(66)

obA 7] Z=Are] 9l (Model section on the certificate standard) : ¥@71% / 27 110 V o]l A

¢

A %24 (Manufacturer) : Shanghai Step Electric Corporation
o & ¥ (Model Name) : AS—T029 (Ver 9.0)
A ZW 5 (Serial Number) @ —

4. 877+ (Date of Test) : 20161 07¥ 059 ~ 2016 074 254

5. N¥FA/4 (Test Standard/Method) : A& 8Ql qbA 7| & 44 66 (7€ xFdA] A12012-01
75%.(2012.04.25)}
6. ]88 7 (Testing Environment)
2% (Temperaturey s/ ( 26,02 2.0 T, &% (Humidity) : (48 £ 5) % R.H.

7. N8 A (Test Results) : H¥ A3} = (Refer to the attached results)

H] 3 (Note) : 1. o] AZME 2271 A& Algel g Az,
(The test results contained apply only to the test sample (s) supplied by the client)
2. 98] 99 Abd F2 flo] BAAAL] AF Ee AN E AR ¥ £ AFUT
(This test report shall not be reproduced in full or in part without approval of the KTL in advance.)

s o) |B8A(Tested by) { ﬁ 7]4 A ) 2} (Technical Manager) m
Affirmation |3 w (Name): ZF7 %égna re) |4 ™ (Name): &4 (Sighature)

9 HAHAE ZAAG DAL AEAFG Aol Mo FRAY Y| TRZIE FALL Fofoll het AF A AJAY T
(The above test report is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC—MRA.)

2016. 09. 06.
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Al & Z I} (Test Results)

L T o
KTL A% A7/ 84
2. 8399

2.1 =49 : AS-T029 (VER 9.0)

2.2 myavel mal 8 R . 9kl 7| % (4 Laver)
23 AR DCID YV G 24 N ZRE)

2.4 A ==4 : Shanghai Step Electric Corporation

2.5 ¥R : GNP AN

3. dHEE ;-
Z3d 4 . 2016.06.
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e Ald7)e Al A s H] 31
. AE 5, AEERIFAIZ7I8L AF4E8E |
s RGS an Ay i%— :im ;If?i ¥ oA e
A2 =z el A BAAG 2AF R AEHE U
E}UbR] gpojof @t
5.1.1 tH 2o FAAA(transmitter)E T2 8 RUAPERS
AEANE |7 =08 AYoiof &t 4
51.1.a
29o13ef | AZ 035 mm EXE 5 G FH5 WY (10~55) ket
e |Hz, 2 S04 20 29T Alo] & il
B
ool =3
51.1b ) .
- A5 7} X (peak acceleration) 294 m/s” E=+ 30
H 9] A}o] ©
e | SR L=
z]:‘:/\];: - 11 msoll &&= W2o] A&AZL, 183
T D21 mys ¥ ATl At &= W)
C12 zange aasEsimel WolAA REo|
FAANE |_ . v 5 1) ©
gEET BEQMAF AHZE He fEAE 2 -
S € yase mom.
0242)
5121 [a) ¥4 ¥H : A0
BEAH |b) 7t&=Ee AY] 115G o) gl S
24 |0 o489 AHAIL ;11 ms
By o a). &9 A7) 100G
Ny b) %_7_5-‘3_0,] 7‘]4‘1\‘—/‘]2}: 16 ms RS
= ¢) 1) A4 #1000 + 10
il 2) 24 WE . 23)/s
5.1.2.3
LAY | AEE HA R HOY 250 €, +65T)°l o ol AFel e
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FAY R ddAGE A7 ddolg <
Z71%(K80001) ¥4 HolA f73E 7]Fo
Z gHato]of dhrt,

a) TPEX°]81d A% (A%} 110 V) ol &
AR A : 150 mm ©)%
A" : 150 mm ©14 DC 110 V
Ui Wl AWAL : 400 mm
OZ_‘;” O‘iD‘iﬂa : 240 mm 0]/2}- ,TO'_Z_]:}:'E] - 4.00 mm
Caid FHAE : 240 mm °)A
amH g
DC 24 v
a) IP5X°]3d B¢ (At 24 V) ol
AHAE : 0.50 mm ©]% :LHE] ot
FEAE : 0.50 mm ©]7 F2AH - 2.00 mm
b) IP5X°]4A A5
dAE ;125 mm °14
FZAE : 1.25 mm °|Y
5. &A%
- 374748 R A9A4E6.2)
(C 110 V)
Lig= 13] 23] 33] 38k
A 8 (mm) 4.00 4.01 3.99 4.00
AAA 2 (mm) 4.00 4.01 3.99 4.00
- SZ3EE:
1. FAE : (4.00 £ 002 ) mm, 4= 237 (AIAFFE ¢F 95 % )
2. 9HAE : (400 £ 002 ) mm, A= 237 (AIAFE 2 95 % )
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RUUISAHY

Korea Testing Laboratory

- 3WAE R d¥9AEG.2)

(C 24 V)
& 13 23] 33] -k
FZEA 2] (mm) 2.00 2.00 1.99 2.00
AE A 2l (mm) 2.00 2.00 1.99 2.00
- $3E9x

1. FAE : (200 + 001 ) mm, A= 208 ( AZFFE 2F 95 % )

..1'1:
2. 98 AE : (200 £ 001 ) mm, £= 208 (AIAFF 2 95 % )

6. Al ¥ A0
Zu) g A 2 AL g A Y=}
EAE 7] GuU V8-640 2016.03.14
H U o] A g 3 2= MITUTOYO 150mm 2016.04.28
25 = DIMOS DS-43MHP 2015.12.09
FP202-02-02
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[ AR 1: 2bziol 2HA HUE +& RE2 55
List of components influence on the products safety directly

53 e ey Bk MANSE

SLC-16-R0-1 RO / 2016.06.03
SLC-16-R0-2 RO / 2016.06.03

8 e X2 SLC-16-R0-3 RO / 2016.06.03
SLC-16-R0-4 RO / 2016.06.03
SLC-16-R0-5 RO / 2016.06.03

PR FR-4 i

vl % = SLNC-16-AST-01 RO / 2016.08.09

| o SLC-16-R0-01 RO / 2016.07.27

(1 f2]AH3 (Attention) :

1 A&HR BATY FAEY WMAND glol Y2 WA E AvE, FIAY R
FAFAABAY A10x FHol T A&UH A FAFY A3 A2

$71 Be felsiAly] ugTh
The Safety Certification will be cancelled under the Article 19 of the Laws for
quality management and safety control of industrial products if the contents of

the Certification is altered without our authorization.

FP202-02-02




BHAM e 16-084724-01-2

ktl o= Ry
oI UY? I
Korpa Taslm!gggg 3“ ol ;(] ( 11 )/( i 12 )

Page of Pages

O AR 2: $77] AdARE] A1 F ©H
Status of Certificate

1. Al MEHEAAM Aems . 16-034724-01-2 (2016.09.06)

First issue on the test report

2, M7 e

Revision
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SIEBaUE A A5y : & AL
R A& W
‘.:’o S T o y oy X (A { & "CHB)
o) 1y {Yoer 9.0
J 28 Ao I 24N et I AN Shanghat Step Electric
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